CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 11 of 17

8:0

Stress: 8000. psf
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Project: Vogtle COL

Location: B-3023

Project No.: 6141060286

Boring No.: B-3023

Tested By: BM

Checked By: HJ

i Sample No.: UD-2

Test Date: 5/29/07

Depth: 103.00°

| Test No.: 7536

Sample Type: Undisturbed

Elevation: 119.81"

| Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:56:31
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5.5

CONSOLIDATION TEST DATA

Constant Load Step: 12 of 17

TIME CURVES

Stress: 16000 psf
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Project: Vogtle COL

Location: B-3023

Project No.: 6141060286

Boring No.: B-3023

Tested By: BM

Checked By: HJ

Sample No.: UD-2

Test Date: 5/29/07

Depth: 103.00°

Test No.: 7536

Sample Type: Undisturbed

Elevation: 119.81’

| Description: CLAY {CH)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 13 of 17

Stress: 32000 psf
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Project: Vogtle COL

Location: B-3023

Project No.: 6141060286

Boring No.: B-3023

Tested By: BM

Checked By: HJ

Sampie No.: UD-2

Test Date: 5/28/07

Depth: 103.00°

Test No.: 7536

Sample Type: Undisturbed

Elevation: 119.81*

1 Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 14 of 17

Stress: 684000 psf
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Project: Vogtle COL

Location: B-3023

Project No.: 6141060286

Boring No.: B~3023

Tested By: BM

Checked By: HJ

1 Sample No.: UD-2

Test Date: 5/29/07

Depth: 103.00’

[Test No.: 7536

Sample Type: Undisturbed

Elevation: 119.81'

| Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 17
Stress: 16000 psf
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Project: Vogtle COL

Location: B-3023

Project No.: 6141060286

Boring No.: B-3023

Tested By: BM

Checked By: HJ

{ Sample No.: UD-2

Test Date: 5/29/07

Depth: 103.00°

| Test No.: 7536

Sample Type: Undisturbed

Elevation: 119.81’

1 Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 16 of 17

Stress: 4000. psf
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Project: Vogtle COL

Location: B-3023

Project No.: 6141060286

Boring No.: B-3023

Tested By: BM

Checked By: HJ

Sample No.: UD-2

Test Date: 5/29/07

Depth: 103.00°

Test No.: 7536

Sample Type: Undisturbed

Elevation: 119.81’

1 Description: CLAY (CH)

Remarks:
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7.0

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 17 of 17

Stress: 1000. psf
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Project: Vogtie COL

Location: B-3023

Project No.: 6141060286

Boring No.: B-3023

Tested By: BM

Checked By: HJ

Sample No.: UD-2

Test Date: 5/29/07

Depth: 103.00’

| Test No.: 7536

Sample Type: Undisturbed

Elevation: 119.81"

1 Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL

Location: B-3023

Project No.: 6141060286

Boring No.: B-3023

Tested By: BM

Checked By: HJ

| Sample No.: UD-2

Test Date: 5/29/07

Depth: 103.00°

est No.: 7536

Sample Type: Undisturbed

Elevation: 119.81"

1 Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:56:41
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 32.44 32.51
Preconsolidation Pressure: 0 psf Dry Unit Weight, pcf 87.05 94.09
Compression Index: O Saturation, % 93.55 110.89
Diameter: 2.5 in Height: 1 in Void Ratio 0.94 0.79
LL: 62 PL: 26 Pl: 36 GS: 2.70
Project: Vogtle COL Location: B-3023 Project No.: 6141060286
Boring No.: B-3023 Tested By: BM Checked By: HJ
4 Sampie No.: UD-2 Test Date: 5/29/07 Depth: 103.00°
Test No.: 7536 Sample Type: Undisturbed Elevation: 119.81’

" Description: CLAY (CH)

Remarks:

1091 of 1625
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3023 Project No.: 6141060286
Boring No.: B-3023 Tested By: BM Checked By: HJ
Sample No.: UD-2 Test Date: 5/29/07 Depth: 103.00"
Test No.: 7536 Sample Type: Undisturbed Elevation: 119.81"
Soil Description: CLAY (CH)
Remarks:
Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sqg. Rt Log Sq.Rt. Log Ave.
pst in % min min ft"2/sec ft"2/sec ft~2/sec
1 100 0.002111 0.932 0.21 0.3 0.1 2.06e-005 4.37e-005 2.80e-005
2 500 0.02166 0.894 2.17 0.1 0.0 4.11e-005 0.00e+000 4.11e-005
3 le+003 0.02798 0.882 2.80 0.7 0.5 7.88e-006 1.19%e-005 9.49%e-006
4 2e+003 0.03592 0.867 3.59 2.6 0.5 2.04e-006 1.13e-005 3.45e-006
5 4e+003 0.04648 0.846 4.65 0.9 0.4 5,54e-006 1.26e-005 7.6%e-006
6 8e+003 0.05941 0.821 5.94 0.9 0.2 5.80e-006 2.61e-005 9.49e-006
7 2e+003 0,04951 0.841 4.95 1.2 0.0 4.25e-006 0.00e+000 4.25e-006
8 1e+003 0.04495 0.849 4,50 2.6 3:1 2.,01e-006 1.68e-006 1.83e-006
9 2e+003 0.04668 0.846 4.67 2.2 0.0 2.34e-006 0.00e+000 2.34e-006
10 4e+003 0.05208 0.836 5.21 1.0 0.1 5.34e-006 4.09e-005 9.45e-006
11 8e+003 0.06001 0.820 6.00 0.4 0.0 1.40e-005 0.00e+000 1.40e-005
12 1.6e+004 0.07556 0.790 7.56 1.4 0.8 3.57e-006 6.23e-006 4.54e-006
13 3.2e+004 0.09471 0.753 9.47 0.9 0.5 5.35e-006 1.02e-005 7.02e-006
14 6.4e+004 0.1256 0.693 12.56 1.7 2.0 2.69e-006 2.22e-006 2.43e-006
15 1.6e+004 0.1145 07158 11.45 0.0 0.0 1.49e-004 1.59%9e-004 1.54e-004
16 4e+003 0.0949 0.753 9.49 4.5 0.0 1.01e-006 0.00e+000 1.01e-006
17 1e+003 0.07484 0.791 7.48 i O 0.0 4,32e-007 0.00e+000 4.32e-007
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtie COL

Location: B-3024

Project No.: 6141060286

Boring No.: B-3024

Tested By: BM

Checked By: HJ

2

103 fo

~J

~| Sample No.: UD-2

Test Date: 5/29/07

Depth: 117.50°

— | Test No.: 7540

Sample Type: Undisturbed

Elevation: 102.66'

:: Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:57:01
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.13e+004 psf Water Content, % . 45.89 41.64
Preconsolidation Pressure: O psf Ory Unit Weight, pcf 73.07 79.97
Compression Index: 0.34 Saturation, % 94.82 101.49
Diameter: 2.5 in Height: 1 in Void Ratio 1.31 1.1
LL: 87 PL: 32 PI: 35 GS: 2.70

Project: Vogtle COL

Location: B-3024

Project No.: 6141060286

Boring No.: B-3024

Tested By: BM

Checked By: HJ

H iobBafs]

g 4

Sample No.: UD-2

Test Date: 5/29/07

Depth: 117.50’

Test No.: 7540

Sample Type: Undisturbed

Elevation: 102.66’

| Description: CLAY (CH)

Remarks: Cr= 0.009

Wed, 24-0CT-2007 09:44:48
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Vogtle COL

Location: B-3024

Project No.: 6141060286

Boring No.: B-3024

Tested By: BM

Checked By: HJ fb /a/;?a/af\

.| Sample No.: UD-2

Test Date: 5/29/07

Depth: 117.50’

Test No.: 7540

Sample Type: Undisturbed

Elevation: 102.66°

1 Description: CLAY (CH)

Remarks: Cr= 0.009

Wed, 24-0CT-2007 09:44:59
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.13e+004 psf Water Content, % 45.89 41.64
Preconsolidation Pressure: 0 psf Dry Unit Weight, pcf 73.07 79.97
Compression Index: 0.34 Saturation, % 94.82 101.49
Diameter: 2.5 in Height: 1 in Void Ratio 1.31 111
LL: 67 PL: 32 Pl: 35 GS: 2.70
Project: Vogtle COL Location: B-3024 Project No.: 6141060286
Boring No.: B-3024 Tested By: BM Checked By: HJ !‘-{d (’()/;?,a/(;”
. Sample No.: UD-2 Test Date: 5/29/07 Depth: 117.50°
Test No.: 7540 Sample Type: Undisturbed Elevation: 102.66’

Description: CLAY (CH)
Remarks: Cr= 0.009
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3024 Project No.: 6141060286
Boring No.: B-3024 Tested By: BM Checked By: HJ

Sample No.: UD-2 Test Date: 5/29/07 Depth: 117.50"'

Test No.: 7540 Sample Type: Undisturbed Elevation: 102.66'

Soil Description: CLAY (CH)
Remarks: Cr= 0.009

Applied Final Void Strain T50 Fitting Coefficient of Consolidation

Stress Displacement Ratio at End Sq.Rt. Log Sq.Rt. Log Ave.

pst in 2 min min ft"~2/sec ft*2/sec ft~2/sec

1 100 0.001547 1.303 0.15 0.1 0.0 4.92e-005 0.00e+000 4.92e-005
2 500 0.002417 1.301 0.24 0.1 0.0 9.26e-005 0.00e+000 9.26e-005
3 1e+003 0.004299 1., 297 0.43 0.1 0.0 7.18e-005 0.00e+000 7.18e-005
4 2e+003 0.008105 1.288 0.81 0.1 0.1 5.20e-005 7.05e-005 5.99e-005
5 4e+003 0.011¢94 1...279 1.19 0.1 0.0 8.30e-005 1.62e-004 1.10e-004
6 8e+003 0.01687 1.268 1.69 0.0 0.0 1.73e-004 0.00e+000 1.73e-004
7 2e+003 0.01413 1.274 1.41 0.0 0.0 1.71e-004 0.00e+000 1.71e-004
8 1e+003 0.01332 1.276 1.33 0.1 0.0 5.06e~005 0.00e+000 5.06e-005
9 2e+003 0.01352 1.276 1,35 0.0 0.0 2.92e-004 0.00e+000 2.92e-004
10 4e+003 0.01494 1.272 1.49 0.0 0.0 1.76e-004 0.00e+000 1.76e-004
11 8e+003 0.01733 1.267 1:78 0.0 0.0 3.04e-004 0.00e+000 3.04e~-004
12 1.6e+004 0.02447 1.250 2.45 0.0 0.0 2.79e-004 0.00e+000 2.79e-004
13 3.2e+004 0.0419 1.210 4.19 0.9 0.0 5.75e-006 0.00e+000 5.75e-006
14 6.4e+004 0.113 1.046 11.30 1.0 0.2 4.77e-006 2.86e-005 8.18e-006
15 1.6e+004 0.109 1.055 10.90 0.0 0.0 1.50e-004 0.00e+000 1.50e-004
16 4e+003 0.09719 1.083 9,2 0.1 0.0 3.29e-005 1.62e-004 5.47e-005
17 1e+003 0.08634 1.108 8.63 0.6 0.4 7.46e-006 1.24e~-005 9.32e-006
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 17
Stress: 100. psf
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: Test No.: 7540 Sample Type: Undisturbed Elevation: 102.66’
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Remarks:

1098 of 1625
Thu, t1-0CT-2007 15:57:02




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 17
Stress: 500. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 3 of 17
Stress: 1000. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 17
Stress: 2000. psf
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 5 of 17
Stress: 4000. psf
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Remarks:

Thu, 11-0CT-2007 15:57:02

1102 of 1625




0.8

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 6 of 17

ol 1

Stress: 8000. psf
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Test No.: 7540
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 17
Stress: 2000. psf
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| Test No.: 7540 Sample Type: Undisturbed Elevation: 102.66’

| Description: CLAY (CH)
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 8 of 17
Stress: 1000. psf
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 9 of 17

Stress: 2000. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 17
Stress: 4000. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 17
Stress: 8000. psf
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Test No.: 7540 Sample Type: Undisturbed Elevation: 102.66'

{ Description: CLAY (CH)
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 17
Stress: 16000 psf
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 13 of 17

Stress: 32000 psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 17
Stress: 64000 psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 17
Stress; 16000 psf
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